m BOLTON
& MENK

Real People. Real Solutions.

June 8, 2022

Water System Study

City of Montrose, MN

0wW1.123744

Submitted by:
Bolton & Menk, Inc.
1960 Premier Drive
Mankato, MN 56001
P:507-625-4171

F: 507-625-4177

- |t's good to be home




Certification

Prepared by: Bolton & Menk, Inc.
Water System Study — Montrose, MN | 0OW1.123744

Water System Study

For

City of Montrose, MN

0W1.125362

June 2022

| hereby certify that this plan, specification, or report was
prepared by me or under my direct supervision, and that |
am a duly Licensed Professional Engineer under the laws of
the State of Minnesota.

Q\W Wi VO

By: Y \ OiZ/ 2% DM L
Jennifer Olejar, P.E. U
License No. 59177

Date: 6-8-2022
[...]
the water, while oxygen is provided from the upward flowing of air which is drawn
through the aerator by fans located on top of the structure. This type of aeration
provides the most efficient oxidation and gas stripping, providing the greatest treatment
flexibility. The water flows from the aerator to the detention basin.

The detention basin allows complete oxidation of the iron and would be sized for 40-
minutes of detention time. Detention time provides iron additional time to form floc,
resulting in more thorough and efficient filtration.

Water flows to newly constructed filter cells located in the treatment building. The
filter cells would consist of filter backwash troughs, gravel underdrains, support media,
a Greensand Plus (or silica sand) layer, and an anthracite layer on top. The water
treatment facility would be constructed to enclose the filters and associated equipment
and provide room for expansion.

The filters would be designed in multiple units to allow taking a unit off-line for
maintenance. The optimal design filtration rate is 2.0 gpm/sq. ft. The filter system
would consist of four rectangular filters, each with approximate dimensions of up to
10-feet by 10-feet. This design would be able to process 600 gpm with three of the
filters operating.

The underdrain system would be designed to prevent scaling on the surface due to the
extreme hard water. The backwash system would incorporate both air and water wash.
The use of air in the backwashing system reduces the time and water volume required
for backwashing. It also improves the cleaning of the media, reducing mud balls and
extending media life. A dedicated backwash pump would be used to provide water for
backwashing and a dedicated blower would be used to provide air.

To minimize the amount of backwash water wasted and discharged, a backwash water
plate settler reclamation system would be installed. The system would consist of a steel
tank with inclined lamella settling plates, as previously described, to receive backwash
water as it is discharged from the filters. After settling, the clarified water would be
recycled and blended with the raw water. Solids from the bottom of the tank would be
discharged to the sanitary sewer. Polymer can be used increase the amount of solids
removed by the plate settler.

Water flows to the newly constructed filter cells located in the treatment building. The
concrete filter cells would consist of filter backwash troughs, underdrains, support
media, and a Greensand Plus (or silica sand) layer and an anthracite layer on top.

A new two-chamber baffled clearwell could be constructed to provide the appropriate
contact time per chamber and to provide finished water storage. High service pumps
would be used to pump water from the clearwell to the distribution system and elevated
storage tanks. Each will be provided with a variable frequency drive for flow
adjustment. The clearwell will provide storage for finished water and for backwashing.

Chemical feed systems will be installed. Potassium or sodium permanganate will be
used for oxidation of metal ions present in the raw water. Chlorine will provide
disinfection and residual disinfection in the distribution system. Fluoride will be added
for dental health. Polyphosphate can be added to the effluent so residual iron and
manganese might be sequestered after treatment or during bypasses.

A new SCADA system will be installed as part of the new facility and integrated with
the existing SCADA system to provide for one fully functional system. Emergency

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 25



power will be added at the facility for backup use.

The facility will be designed with a common office/lab area to allow water sample
analysis and record keeping. There will also be an operations control room and a
restroom. A garage and work area could be constructed as part of the treatment building
to allow the operators a place to park trucks and work on equipment.

Figures 5.3 and 5.4 shows potential layout for the new treatment facility; the exact
sizing of the layout would change once the design is determined. There are multiple
layouts to consider, and the building and structure layout and sizing would be finalized
during the design process and in consultation with the city.

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 26



= 9 TL T ,9-88 -
| i
S
INOOY %
o
HOLVHANIS av1/ SId1440 & SINOOY )
/ S IVIINIHD
Y
\ i
= n m
N a o N
% TIAMYVITDO ANV | G 3 ©
1 8 1
) INOOY dINNd 5 N m S i o
- N = Q
o = Q
Y Y Y
1 A |
N N
AYITIVO 3dld | N
aNv syiLld | :ow
x> Y
=53 ) !
N o3 N o
- HOINY3SIY >0 N ~
o 2 o = o
P Y o MNVL <)
<o 1 m NIV1D3Y S
= 1 &
__C X
MNVLNOILNILIA | =
Y | | Y Y
o :Ol_O.V S :Ol_ON S :Ol_ww S :Ol_@N S :Ol_Om o
= ,0-0T¢ =

JINIW B @ VLOSINNIA ‘ISOHLNOW 40 ALID
NOL1108 NOILVYL1ld ALIAVYD - €°S "ON JHNDOIA LNOAVT ALINIDVA LINJINLVIYL 431V




= ,0-,08C =
= 9-TL o 1 e ,0-02T -
A A
INOOY
YOLVYINID o
< avi/soudo | |2 SHO0
A -
2 I9VYO1S / 3IDVHVYD S
= wa )
IS A o= =
& |1mamyvavpanv| 9 S5
& Woo¥dwnd | 2 > = "
2 ~ m B S
5 ~ 2
Y Y
A A
A4ITIVO 3dId |5
anv s¥aLlld  |& I
x>z Y
o 1 A
N| o3 N =
Py YOIAY3SIY >0 w >
) m > : o INVL g
25 m IV1D3Y S
YNVLNOILN3L3A |, = :
B m
-./m o)
Y Y Y
~  0o0r .09 ,0-89 o9z ,0-05S
= ,0-01¢ ,0-0L =
JINIW B 3OVHVO FOVHOLS HLIM V1OSINNINISOYLNOW 40 ALID
NOL10% NOILVYL1I4 ALIAVYD - ¥°S "ON JH¥NDI4

LNOAVT ALIMIDVH LINJWLVIYL H3LVM




2.Construct a New Lime Softening and Gravity Filtration Treatment process

Alternative 2 consists of constructing a new treatment facility with a lime softening

treatment with two solids contact clarifiers. The two solids contact clarifiers provide
operational flexibility and allow for maintenance on one clarifier while maintaining

treatment.

The process flow diagram is shown in Figure 5.5, and the potential plant layouts are
shown in Figures 5.6 and 5.7. The building structure, layout, and sizing would be
finalized during the design process and in consultation with the city.

The existing wells are expected to provide sufficient water for current and future
demands. A water treatment facility would be constructed to enclose the treatment
processes and associated equipment and provide room for expansion.

The aerator would be an induced draft aerator constructed of aluminum with PVC
internal components and designed for the maximum flow rate. Water cascades
downward through the aerator, releasing gases in the water, while oxygen is provided
from the upward flowing of air which is drawn through the aerator by fans located on
top of the structure. This type of aeration provides the most efficient oxidation and gas
stripping, providing the greatest treatment flexibility.

Lime soda ash softening is a system which causes chemical precipitation of hardness
ions to soften the water. Lime (calcium hydroxide) is used to remove chemicals which
cause carbonate hardness and soda ash (sodium carbonate) is used to remove chemicals
which cause non-carbonate hardness. Many municipal water systems use lime
softening only and remove primarily carbonate hardness. However, the raw water
contains both calcium and magnesium hardness, which indicates a combined system
will be the most effective.

The softening system would be provided with hydrated lime and soda ash storage,
feeding equipment, upflow clarifiers for water softening, carbonic acid feed system, a
basin for recarbonization, and lime sludge storage and disposal. Water is pumped into
the lime clarifiers where it is mixed with hydrated lime and soda ash. The softened
water then flows to a recarbonation basin where it receives a pH adjustment by liquid
carbonic acid and is then pumped into the filtration system. This system requires a
large building footprint and the storage of both raw lime and lime sludge on-site. This

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 29



(~=— 31VHdSOHdA10d
r=—3aiond4
r=— 3INROTHD

NOILLNaIy1SId TIIMYVITD
ot B HIOAY3ISIH

YIM3IS AYVLINVS )

oL 1
ANIMOTHD —==
. NER T SINVL
31v1d WIV1D3Y
=— INIYOTHD
1|
I
~=— INIYOTHD
|
7 -
|
|
SYEIIE a NISvE a (Sh3LvId
oz 3 1DVINOD HOLVHAY
ALIAVYD 23 NOILYNOSVYI3Y ° anos a a T
iz — 2 2 ST1IM ONILSIX3
£ 5 5 INOYH HILVM MVY
INVL
1n0avo1 Ss3d ¥INATOd
NONUL YDINVL B PV u%o/my_%wm ‘HSV VA0S
SONYL IAVD JAI IAN n ‘INVINDVOD ‘INI
SINIW B VLOSINNIIA ‘ISOHLNOW 40 ALID
zo-—-l—on DNIN3ILA0S FINIT ANV NOILVYLTId ALIAVYD - §°S 3HNDIA SNOILdO LNINLVIYL HILVM - AdNLS 431V M




= ,0-00C =
= :Ol_o._w T _.Ol_.?@ = :Ol_Om T _.Ol_Om =
A i A
INOOY SOTIS INN
YOLVYINIDO —
[~ TIIMYVITI ANV HOIANISIY 3
N avi INOOY dININd S}
) / s321440 SWoo¥
= TVIINEHD
m
m Y
D INOOY HSY \ \
Y 2 vaos/3awn | 39yyors N
i < / "HIIW &
Y
i
N N =
w A4ITIVO 3did | NN
% _ aNv S¥illd  |S S |8
-~ nh 0.. - = =
= dc |3 SHIIIYVID w Y
% 5 = » 2 - > 1DVINOD SaIos |& i
- o = >m g 3 S N
o [aN7,} m =
" 2 |3 mET | o3 968 | .9-6F y
“ “ w_ o w fe) ud" ud" OJu
Z0 = y _ 1
<M w m >
(7} 00 M 2 i
_0. lw]
= ¥31113S 31V1d
! YNVL 3
WIV1D3Y Q
Y Y
.09 .0z o oast 0TS = ,0-0S =
= __Ol_._VmH =
V—zmz d VLOSINNIW‘ISOYLNOIN 40 ALID

NOl1108 ONIN3L40S FINIT ANV NOILVYHLTId ALIAVYD - 9°S 34NOIS 1NOAVT ALINIDVH LINJNLVIYL 43LVM




10-.9¢€ .0-.07 40-79 40-.09 40-.08
ooy
YOL1VHINIO -
|
T1IMYVIT ANV a
avi SINOOY INOOY dINNd HOINYISIY =
/S301440 | IVIOINIHD m IOVHOLS
q | WOoOoY Hsv / "HOIW
2 | vaos/awn \ v )
> N
= &
- A¥3ITIVYO 3dId v NS
2 3IOVHYD _ % 8 _ ANV S¥3LTH | s |5
; 2 o5 |2 > SYIHNVD | ;
m == & m =m 1DVINOD Sanos |
3 | S |[Qed m 5 2 N
o3[t 93 19-6€ 19-6€ a
w >0 -%
2 (9] w [y — 1
7 S m 2
: o ¥31113S 31v1d
MNVL a
NIV1D3Y Sl
.0-,02T .0-.9€ .0-,2€ 0-.ST .0-18 _ .0-,0S _
10-,09¢€
V—zmz d FOVHVYO IDVHOLS HLIM V1OSINNIW ‘ISOYLNOW 40 ALID
NOL108 DNIN3IL40S JNIT ANV NOILVYLTI4 ALIAVYD - £°S "ON JHNDIA

LNOAVT ALIMIDVH LINJWLVIYL H3LVM




system could reasonably reduce hardness to less than 100 mg/L of hardness as CaCOs.

The filters would be designed in multiple units to allow taking a unit off-line for
maintenance. The design filtration rate is 2.0 gpm/sq. ft. The filter system would
consist of four rectangular filters, each with approximate dimensions of up to 10-feet
by 10-feet. Filter media is proposed to be a combination of anthracite and greensand,
with a gravel underdrain system. The use of air in the backwashing system reduces the
time and water volume required for backwashing. It also improves the cleaning of the
media, reducing mud balls and extending media life. A dedicated backwash pump
would be used to provide water for backwashing and a dedicated blower would be used
to provide air.

To minimize the amount of backwash water wasted and discharged, a backwash water
plate settler reclamation system would be installed. This would allow for multiple
filters to be backwashed immediately in series. The system would consist of a reclaim
tank and a steel tank with inclined lamella settling plates to receive backwash water
from the filters. Plate settlers increase the amount of water reused from about 85-90
percent, to about 98 percent. After settling, the clarified water would be recycled back
to the detention tank to be blended with the raw water. Solids from the bottom of the
tank would be discharged to the sanitary sewer. Polymer can be used increase the
amount of solids removed by the plate settler.

A new chemical feed area would be incorporated into this alternative. A chemical room
would be provided for the potassium permanganate and corrosion inhibitor with room
for future chemicals. The softening chemicals would be located in dedicated rooms.
The fluoride would also be located in a dedicated room, as the fluoride vapors are very
corrosive and are isolated to reduce corrosion damage. The chlorination would be
stored as required by current building codes. Chlorine will provide disinfection and a
residual in the distribution system.

Lime soda ash softening generates a significant amount of sludge. There are two
options for disposal: lagoons, or storage and contracting a disposal agency. Lime
sludge can be stored in a lagoon and the water allowed to evaporate or infiltrate until a
thickened sludge remains. This sludge would need to be dredged from the lagoon every
3 to 5 years and then either land applied or landfilled. Alternately, lime sludge can be
stored in a minimum of two dedicated storage tanks and then dewatered to
approximately 60 percent solids and then land applied. A minimum of two presses are
proposed for this system to allow for operational flexibility and the ability to press
sludge while maintenance is performed on the other press. The dewatered sludge would
be discharged into a truck and then land applied. The city would need to source
appropriate sites for land application.

A new SCADA control system would be added with the new facility. The remaining

control features will be replaced, and all systems will be integrated to provide for one
fully functional system. The system would allow control of the facility from multiple
sites and would provide secure communications.

Emergency power will be provided by a new generator onsite.

The facility will be designed with a common office/lab area to allow water sample
analysis and record keeping. There will be an operations control room and a restroom.
A garage and work area would be constructed as part of the treatment building to allow
the operators a place to park trucks and work on equipment.

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 33



3.Construct a New Treatment Facility with Gravity Filtration and Reverse Osmosis

The improvements for this alternative include gravity filtration, plate settling, and
reverse osmosis membrane filtration with recovery. With Reverse Osmosis (RO), 20 to
25 percent of the raw water pumped is discharged as reject water. The average influent
flow to an RO facility would need to be 327,000 gpd for a finished water demand of
261,000 gpd and the maximum flow would need to be approximately 759,000 gpd
rather than 607,000 gpd. This reject water would be roughly 66,000 gallons for average
day use in 2045. The reject water would then be wasted to the sanitary sewer.
Depending on location of the new treatment facility, a larger diameter sewer line may
be required to handle the additional flow from the RO process. It is also important to
consider whether the current wastewater system can handle this larger incoming flow.

The process flow for this alternative is shown in Figure 5.8. Figures 5.9 and 5.10 shows
potential layouts for the new treatment facility. There are multiple layouts to consider,
and the building and structure layout and sizing would be finalized during the design
process.

The existing wells are expected to provide sufficient water for current and future
demands and would continue to be used to supply raw water for treatment even with
the increased raw water demand from an RO system. A water treatment facility would
be constructed to enclose the treatment processes and associated equipment and
provide room for expansion.

The aerator would be an induced draft aerator constructed of aluminum with PVC
internal components and designed for a maximum flow rate of 759,000 gpd. Water
cascades downward through the aerator, releasing gases in the water, while oxygen is
provided from the upward air flow drawn through the aerator by fans located on top of
the structure. This type of aeration provides the most efficient oxidation and gas
stripping, providing the greatest treatment flexibility.

The detention basin would be provided to allow complete oxidation of the iron. The
tank would be sized to allow 40-minutes of detention time. This detention time allows
the iron additional time to form floc, allowing more thorough and efficient filtration.

The filters would be sized to treat 759,000 gpd of water, total. The filters would be
designed in multiple units to allow taking a unit off-line for maintenance. The design
filtration rate is 2.0 gpm/sq. ft. The filter system would consist of four rectangular
filters, each with an approximate dimension of up to 10.5-feet by 10.5-feet. Filter
media is proposed to be a combination of anthracite and greensand, with a gravel
underdrain system. The underdrain system would be designed to prevent scaling on the
surface due to the extreme hard water. The backwash system would incorporate both
air and water wash. The use of air in the backwashing system reduces the time and
water volume required for backwashing. It also improves the cleaning of the media,
reducing mud balls and extending media life. A dedicated backwash pump would be
used to provide water for backwashing and a dedicated blower would be used to
provide air.

To minimize the amount of backwash water wasted and discharged, a backwash water
plate settler reclamation system would be installed. The system would consist of a steel
tank with inclined lamella settling plates, as previously described, to receive backwash
water as it is discharged from the filters. After settling, the clarified water would be
recycled to the filters to be blended with the raw water. Solids from the bottom of the
tank would be discharged to the sanitary sewer.

It is estimated lamella plate settling process will recover about 98 percent, and

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 34



]
3
T o
-
zo_S%F_Em_o MNVL T1IMYVID
39VY0LS ¥ILYM
JLVHINID dERETRIE!
1
— SINVL
A1VINY3d ~=— 3INIHOTHD
| \ B dID
4IM3S AYVLINYS ! ) i
oL
|
e ML SISONSO
NIV1D3Y I1v1d JouanTy a
=— Y3IWATOd W
C
3
| | 2
o
8 g
INIYOTHD cg
B
, a
>
=
1 3
b=
2
|
SYETR[E MNVL
— HOLVHIV | <
ALIAVY NOILN3L3a
o P v _ f a Ve
3z B 3 2 2 ST13M ONILSIXS
<d 2 2 5 5 INOYS HILYM MVY
== > > 2 =
4 z P4 z F
o [ o m m
z z

2
-
o]
m

Z
w
3
o

VLOSINNIA‘'ISOYLNOW 40 ALID

SISOINSO 3SHIATY ANV NOILVYLTId ALIAVYD - 8°G 3HNDI4

SNOILdO LNJNLVIYL H3LVM - ADNLS HILVMN




= 0-2L T o . .09
| i
(6]
w
S swooy S
INOOY gv1/s3d1440 S IVIIAEHD
zoEEzng -
\ Y
A
m <
m vwa
& Tamdvananv| 9 oL &
& Wwoo¥dwnd | Z 22 S e
= N -3 e
5 S &
Y Y Y
| A A
N N
A¥ITIVO 3did | o w@
ANV S¥ILId | Q Q
o HOINY3SIY o> 7 Y
I ¥31vVM aIan3ig S o ] i
2 anv oy m 3 N
o4 N o
> O 2 C
=3 & 3 -
! P _ o INVL S
u, <o , o WIV1D3Y 5
N
iy YNVL IDVHOLS =1 m
! (o)}
® 31VYIND YNVLNOILN3LIa | *
Y [ [ \ Y Y
= :On.O? = :On.@N T :Ol_ww = :Ol.@N T ._Ol_Om =
- ,0-0T¢ =

JINIW 8 @ VLOSINNI ‘ISOYINOW 40 ALID
NOL108 SISOINSO JISHYINTY ANV NOILVYLTId ALINVYD -6°S "ON J4NOSOI4 1NOAVT ALITIOVA LNJINLVIYL 431VMN




= 0-27L = .o | .0er ,0-02T =
i i
&  SOO¥Y
mohﬁﬂmmw _/7 1/ SB10 & TWINH
m 2 3IOVHOLS / I9VYVD Q
m va Q
& [mamyvapanv| 9 oz
& | wooddwnd | 2 3
B Q ) W o g
= N m > S
& Ny S
Y Y
A A
AYITIVO 3dId %
anNv syilld  |&
& YOIAYISIY o> ' Y
= |valvmazanze| 55 ) i
: aNv oy g N )
N g
V 0 N v
=% o = -
| m> m MNVL 3
i <5 m WIV1D3Y S
N
= | MNVLIDVYOLS ES m
! (o))
:ow ALVYINID JNVLNOILNILIA | Vot
= :Ol.ov T :Ol.@N = :Ol_wo T :Ol.ON T :Ol_Om_, = :Ol_ON =
= ,0-08Z =
V—zmz d JOVHVYD IDVHOLS HLIM V1OSINNIW‘ISOYHLNOW 40 ALID

NOlL108 SISOINSO 3SHIATY ANV NOILVYHLTId ALIAVYD - 0T°S "ON J4NSOId LNOAVT ALIMIDVH LINJWLVIYL H3LVM




the RO process is estimated to have an 80 percent recovery rate of water from the
settler. The plate filters and plate settler will provide excellent pre-treatment for the RO
system and will likely result in greater membrane longevity. Polymer can be used to
increase the amount of solids removed by the plate settler.

After gravity filtration and plate settling, the water would flow into the reverse osmosis
membrane system. This system would reduce the hardness of the water by
approximately 70-75 percent.

Reverse osmosis treatment uses pressure to drive water through an artificial membrane
and effectively remove nearly all contaminants in the water. The membrane divides the
water into two parts: the concentrate stream or reject water, and the permeate or
product water. The concentrate stream is water and other constituents rejected by the
membrane. The permeate stream is the water which has passed through the membrane
and is nearly 100 percent pure water. This pure water is extremely soft and corrosive
which may cause problems in the distribution system. Corrosion is combated in two
ways: the permeate stream is blended with the filter effluent and the final product is
treated to a pH adjustment to make it less corrosive. The blending process mixes the
permeate stream with 15 to 30 percent of the filter effluent not passed through the RO
system. Blending filtered water with the permeate adds a portion of the hardness-
causing minerals back into the water, reducing the corrosivity and helping to reduce
taste concerns for customers.

The reject stream typically consists of 20 to 25 percent of the water directed through
the RO system, or 15 to 25 percent of the total water flow, and is discharged into the
sanitary sewer system. The reject stream is highly concentrated; however, most of the
water originally pumped is ultimately discharged to the sanitary sewer system, meaning
the final waste stream does not have significantly higher concentration of contaminants
than the raw water. Additionally, reverse osmosis removes many impurities and
provides added protection for any potential future drinking water standards or well
contamination. Reverse osmosis is a time-tested membrane technology which has been
used in various communities in Minnesota for these purposes.

The volume of water filtered through the RO process can be chosen based on desired
finished water quality and capacity. The RO process would soften the water, remove
manganese, and allow the city to treat many additional contaminants.

It is possible the sewer mains may have to be replaced with larger diameter mains, or
the facility would need to install its own sewer line. The Montrose wastewater
treatment facility should also evaluate the impact of additional flow to the facility from
the additional water used for RO treatment.

Filtered water would gravity flow to a baffled concrete clearwell (size to be
determined). After the filtered water and RO permeate are blended in the blended
clearwell, the water will be chlorinated, and high service pumps would be used to pump
water from the clearwell to the distribution system and elevated storage tank. Each
pump will be provided with a variable frequency drive for flow adjustment. The
clearwell will provide storage for pumping and backwashing.

A chemical feed area would be incorporated into this alternative. Chemical feed
systems will include permanganate, sodium bisulfate, antiscalant, liquid hypochlorite,
fluoride, and potentially polymer. Sodium bisulfate will be provided for cleaning RO
membranes and antiscalant for preventing scale build-up on the membranes during and
between treatment. Chlorine will provide disinfection and a residual in the distribution
system.

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 38



A new SCADA control system will be added with the new treatment facility. The
remaining control features will be replaced, and all systems will be integrated to
provide for one fully functional system. The system would allow control of the facility
from multiple sites and would provide secure communications.

Emergency power will be provided by a new generator onsite.

The facility will be designed with a common office/lab area to allow water sample
analysis and record keeping. There will also be an operations control room and a
restroom. A garage and work area could be constructed as part of the treatment building
to allow the operators a place to park trucks and work on equipment.

D.  Future Capital Improvement Items

In addition to the recommended treatment improvements described in the various
alternatives, there are some recommended capital improvement projects the City of Montrose